
RC 8C 2022 <2022><EU><F9799V9>
HANDLEBAR, CONTROLS

57707

Pos Part Number Description Additional Text Quantity

1 A65302006050 Cylinder head screw M6x50 hex 1.00

2 A65302803000 brake lever guard 1.00

3 A65302006018 Hex nut M6x18 DIN 6334 1.00

4 60702012000 Grip tube (no heating) 1.00

5 A65302807000 stump 2.00

6 A65302820000 handlebar plug inside 2.00

7 A65302006020 cylinder head screw M6x20 ISK 4.00

8 A65302008016 cylinder head screw M8x16 ISK 4.00

9 A65301839002 Handlebar mount right 1.00

10 A65301838000 handlebar clamp 1.00

11 A65302006030 cylinder head screw M6x30 ISK 4.00

12 60711012000 Ride-by-wire without throttle 1.00

13 76011073110 SCREW SET START-STOP SWITCH 1.00

14 A65302003016 Set screw M3x16 ISK 2.00

15 A65311829000 Handlebar switch 1.00



16 A65301839001 Handlebar mount left 1.00

18 A65311869000 Switch 1.00

19 A65302820001 Throttle cam system protection 1.00

20 60702039100 Grip LHS w/o heater 1.00

21 A65302831000 Clutch lever cmpl. 1.00

22 6410204000030 Clutch lever cpl. 1.00

23 64102038000 Kit lever pin 1.00

24 64111049000 Lever switch 1.00

25 A65302831001 Clutch lever clamp 1.00

26 64102090000 Clutch cable 1.00

27 A65313801000 hand brake cylinder 1.00

28 61013069000 reservoir, rear cpl. 1.00

29 A65303005012 oval head screw with collar M5 1.00

30 A65313869009 hose clamp 9mm 2.00

31 A65313896120 reservoir hose rear 1.00


